
 

 AGENDA 

Regular Council 
Deseronto Town Hall 

Wednesday, September 27, 2023 

6:30 PM 

   
Page 

 
1. CALL TO ORDER  

 
2. ADOPTION OF AGENDA  

 
3. DISCLOSURE OF PECUNIARY INTEREST  

 
4. APPROVAL OF MINUTES  

 
 4.1. Minutes of the September 13, 2023 Regular Council Meeting  

Regular Council - 13 Sep 2023 - Minutes - Pdf 

4 - 9 

 
 4.2. Minutes of the September 15, 2023 Special Council Meeting  

Special Council - 15 Sep 2023 - Minutes - Pdf 

10 - 11 

 
5. DEPUTATIONS/PRESENTATIONS  

 
6. UNFINISHED BUSINESS  

 
 6.1. Public Works Equipment List & Details   

 
 6.2. Tree Canopy   

 
 6.3. Derelict Properties   

 
 6.4. Fee Schedule - Credit Cards   

 
 6.5. OCWA - contract is being reviewed   
[...]
6.4 Any water samples collected under Condition 6.3.4 must be: 

6.4.1 collected, at a minimum, once per week, or as otherwise directed by the Ministry 
or the medical officer of health; 

6.4.2 collected prior to any treatment, if the sample is taken from raw water; 

6.4.3 collected at the point of entry into the distribution system, if the sample is taken 
from treated water;

6.4.4 collected from the shoreline by the drinking water system, if applicable based on 
Condition 6.3.1; 

6.4.5 submitted to a laboratory licensed to perform ELISA testing for total microcystin;  

6.4.6 repeatedly collected until 3 consecutive samples have shown non-detection of 
microcystin and the algal bloom is no longer suspected or visually observed. 

Page 98 of 140



154-101 Schedule C October 22, 2021

01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 19 of 21

7.0 Source Protection

7.1 The owner of the drinking water system shall implement risk management measures, as 
appropriate, to manage any potential threat to drinking water that results from the 
operation of the drinking water system.

7.2 The owner of the system shall notify the Director in writing within thirty (30) days of any 
approved changes to an applicable source protection plan that impact the assessed 
threat level of a fuel oil system identified in Schedule A of drinking water works permit.

7.3 The notification required in condition 7.2 shall include:

7.3.1 A description of the changes and their impact on the assessed threat level of the 
fuel oil system(s); and,

7.3.2 A timeline for re-assessing the threat level and providing the results of the 
assessment to the Director.

Page 99 of 140



01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 20 of 21

Schedule D:  Conditions for Relief from Regulatory 
Requirements

System Owner The Corporation of the Town of Deseronto
Licence Number 154-101
Drinking Water System Name Deseronto Drinking Water System
Licence Effective Date October 22, 2021

Effective October 22, 2021, no relief from regulatory requirements is authorized by the Director under 
section 46 of the SDWA in respect of the drinking water system.

Page 100 of 140



02052019 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 21 of 21

Schedule E:  Pathogen Log Removal/Inactivation Credits
System Owner The Corporation of the Town of Deseronto
Licence Number 154-101
Drinking Water System Name Deseronto Drinking Water System
Licence Effective Date October 22, 2021

1.0 Primary Disinfection Pathogen Log Removal/Inactivation Credits

Deseronto Water Supply Plant
Bay of Quinte [SURFACE WATER]

Minimum Log Removal/ 
Inactivation Required

Cryptosporidium Oocysts Giardia Cysts a Viruses b

Deseronto Water Supply 
Plant

2 3 4

  a At least 0.5 log inactivation of Giardia shall be achieved by the disinfection portion of the overall water treatment process.
  b At least 2 log inactivation of viruses shall be achieved by disinfection. 

Log Removal/Inactivation 
Credits Assigned c

Cryptosporidium Oocysts Giardia Cysts Viruses

Conventional Filtration 2 2.5 2

Chlorination [CT: Chlorine Contact 

Chamber]

- 0.5 2+

  c Log removal/inactivation credit assignment is based on each treatment process being fully operational and the applicable log 
removal/inactivation credit assignment criteria being met.

Treatment Component Log Removal/Inactivation Credit Assignment Criteria

Conventional Filtration 1. A chemical coagulant shall be used at all times when the treatment plant is in operation;
2. Chemical dosages shall be monitored and adjusted in response to variations in raw water 

quality;
3. Effective backwash procedures shall be maintained including filter-to-waste or an equivalent 

procedure during filter ripening to ensure that effluent turbidity requirements are met at all 
times;

4. Filtrate turbidity shall be continuously monitored from each filter; and
5. Performance criterion for filtered water turbidity of less than or equal to 0.3 NTU in 95% of 

the measurements each month shall be met for each filter.
Chlorination 1. Sampling and testing for free chlorine residual shall be carried out by continuous monitoring 

equipment in the treatment process at or near a location where the intended contact time 
has just been completed in accordance with the Ministry’s Procedure for Disinfection of 
Drinking Water in Ontario; and

2. At all times, CT provided shall be greater than or equal to the CT required to achieve the log 
removal credits assigned. 

Primary Disinfection 
Notes

Inactivation credits assigned for chlorination are based on the “worst case” conditions:
maximum pH, minimum temperature, minimum Cl2 residual, effective volume at minimum 
clearwell level, and maximum design flow.  Inactivation credits are extrapolated from Tables 1, 2, 
and 7 in the Procedure for Disinfection of Drinking Water in Ontario.

Page 101 of 140



01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 1 of 18

DRINKING WATER WORKS PERMIT

Permit Number:  154-201
Issue Number:  4

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Deseronto
331 Main St

Deseronto, ON  K0K 1X0

For the following municipal residential drinking water system:

Deseronto Drinking Water System
This drinking water works permit includes the following:

Schedule Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit #154-201, all previously issued versions of 
permit #154-201 are revoked and replaced by this permit.

DATED at TORONTO this 22nd day of October, 2021

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002

Page 102 of 140



01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 2 of 18

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Deseronto Drinking Water System consists of one (1) drinking water treatment 
plant, one (1) storage standpipe and approximately 13 kilometers of distribution 
watermains.

Deseronto Water Supply Plant

Location and System Type

Street Address 322 Water Street, Deseronto

UTM Coordinates NAD 83, UTM Zone 18: 336332 m E., 4895200 m N

System Type Surface water supply and treatment

Notes

Surface Water Supply

Intake Facility

Description Raw water intake system extending into Bay of Quinte

Equipment 400 mm diameter intake pipe and intake crib with flared elbow intake located 
approximately 480 m offshore

Notes

Schedule A:  Drinking Water System Description

System Owner The Corporation of the Town of Deseronto
Permit Number 154-201
Drinking Water System Name Deseronto Drinking Water System
Permit Effective Date October 22, 2021

Page 103 of 140



154-201 Schedule A October 22, 2021

01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 3 of 18

Low Lift Works

Low Lift Pumping Station

Description A low lift pumping station located approximately 400 m south of the treatment 
plant building
Six (6) manual clean wire mesh screens
One (1) low lift wet well
Three (3) centrifugal pumps each at 1,020 L /min. at 19.25 m TDH, all 
connected to a 250 mm diameter common discharge header
A gaseous chlorine disinfection system consist of a gas chlorinator at 0.19 
kg/hr., vacuum regulators, an automatic cylinder switch-over system, weight 
scales, controls, alarm and two feed lines discharging to intake crib (zebra 
mussels control) and low lift discharge header

Equipment

Approximately 400 m of 250 mm PVC pipe running parallel to a 250 mm HDPE 
pipe from the low lift building to the water treatment plant including valves at 
the low lift building and the water treatment plant to permit the operation of 
either pipe.

Notes

Flocculation/Clarification

Pre-chlorine contact chamber

Description A chlorine reaction tank complete with intra-basin baffles

Dimensions 21.3 m x 1.1 m x 5.6 m side water depth (SWD)
Notes

Dissolved Air Flotation (DAF)

Description Two (2) DAF trains, each complete with two (2) flocculation chambers and one 
(1) dissolved air floatation chamber, each rated at 2,210 m3/d.

Dimensions Each train 9.68 m x 2.40 m with a water depth of 2.7 m

An air system comprising duplex compressor unit and one pressure tank

A skid mounted recirculation pumping system comprising two (2) duty and one 
(1) standby pumps

Equipment

Two (2) saturation tanks.

Notes One (1) static mixer for coagulant mixing prior to DAF trains.

Page 104 of 140



154-201 Schedule A October 22, 2021

01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 4 of 18

Filtration

Gravity Filter

Description Three (3) deep bed dual media (GAC of 1.53 m /sand of 0.3 m) gravity filters
with air scour backwash systems

Dimensions Each filter with a surface area of 7.3 m2

One (1) horizontal centrifugal backwash pump rated at 100 L/s at a TDH
of 17.2 m; 

Equipment

One (1) air blower, rated at 236 scfm /401 m3/h at 31 kPa pressure

Notes A standby backwash using pressured water from HLP’s
discharge header, with a manual butterfly valve and a pressure control
valve for regulating the flow and the pressure.

Filtered water discharge to the post Chlorine Contact Chamber.

Chemical Addition

Coagulant

Description Coagulation feed system

Feed Points Upstream of the two (DAF) Dissolved Air Flotation Tanks  

Two (2) metering pumps (duty and standby) each capable of 24 L/hr.Equipment

One (1) day tank
Notes

Coagulant Aid

Description Polymer feed system

Feed Points Dissolved Air Flotation Tanks 

Two (2) metering pumps (duty and standby) each capable of 29.2 L/hr.Equipment

One (1) day tank
Notes

Chlorine

Description Gaseous chlorine addition for disinfection

Feed Points Chlorine contact chamber influent line
Equipment A gaseous chlorine disinfection system consist of a gas chlorinator at 0.47 

kg/hr., vacuum regulators, an automatic cylinder switch-over system, weight 
scales, controls and alarm

Notes

Page 105 of 140



154-201 Schedule A October 22, 2021

01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 5 of 18

Waste Residual Management System 

Process Waste Equalization Tank

Description One (1) equalization tank for wastewater from filter backwash

Dimensions 130 m3

Two (2) centrifugal pumps (duty and standby) each at 3.6 L/s at 10 m TDH for 
discharging to the settling tank

Equipment

One (1) 76 mm submersible pump (standby) at 1.9 L/s at 9 m TDH for 
discharging to the municipal wastewater treatment plant

Notes

Process Waste Settling Tank

Description One (1) settling tank for wastewater from filter backwash

Dimensions 3.3 m in diameter

Gravity system for discharging supernatant to Bay of QuinteEquipment
An automatic sludge transfer system to the municipal wastewater treatment 
plant

Notes

On-Site Storage

Chlorine Contact Chamber

Description One (1) chlorine contact tank complete with intra-basin baffles 

Dimensions 21.3 m x 1.1m x 5.6 m SWD
Discharge to Clearwell

Notes

Clearwell

Description One (1) two celled interconnected clearwell for water distribution

Dimensions Total volume 735 m3

Equipment Four (4) horizontal high lift pumps (3 duty, 1 standby with two pumps located in 
each clearwell cell) each at 2,730 m3/day at 60.96 m TDH

Discharge to Distribution system
Notes

Page 106 of 140



154-201 Schedule A October 22, 2021

01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 6 of 18

Instrumentation and Control

SCADA System

SCADA System A SCADA System

One (1) Flowmeter on raw water header to two (2) dissolved air flotation tanks

Three (3) Flowmeters, one (1) on each filter effluent pipe

Flow Measurement 
Locations

One (1) Flowmeter on treated water outlet to distribution system

Level Measurement 
Locations

Two (2) Level sensors one (1) in each clearwell (north and south)

Three (3) Turbidity analyzers, one (1) on each filter effluent 

One (1) Turbidity analyzer on treated water outlet to distribution system

Process Analyzer 
Locations

Two (2) free chlorine analyzers, one (1) downstream of post chlorine addition 
prior to entering post contact tank and one (1) on treated water outlet to 
distribution system

Notes

Emergency Power 

Diesel Generator and Auto Transfer Switch

Description 500 kW diesel engine power generator set 

Notes Complete with automatic transfer switch

Fuel Oil Systems

Fuel Storage Locations

Location 44o11’37” N-77o2’53” W

Description Diesel Fuel – 1000 litres

Fuel Type Diesel

Source Protection 
Area

Quinte Jan 1,2015

Notes Vulnerability score <10
Threat level low

Page 107 of 140



154-201 Schedule A October 22, 2021

01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 7 of 18

Elevated Storage Tanks

Deseronto Standpipe

Location Stanley Street, Deseronto

UTM Coordinates NAD 83, UTM Zone 18: 344163 m E., 4901649 m N

Description Storage standpipe

Dimensions Total volume 1,135 m3

Notes

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1 Watermains that have been set out in each document or file identified in column 
1 of Table 1.

Table 1:  Watermains

Column 1
Document or File Name

Column 2
Date

Deseronto Atlas-2020.pdf January 1, 2020

Deseronto WD map_central.pdf January 1, 2020

Deseronto WD map_east.pdf January 1, 2020

Deseronto WD map_west.pdf January 1, 2020

1.2.2 Watermains that have been added, modified, replaced or extended further to the 
provisions of Schedule C of this drinking water works permit on or after the date 
identified in column 2 of Table 1 for each document or file identified in column 1. 

1.2.3 Watermains that have been added, modified, replaced or extended further to an 
authorization by the Director on or after the date identified in column 2 of Table 1 
for each document or file identified in column 1.

Page 108 of 140



01212021 Treatment&Distribution AF6, EA7, DWWP4, MDWL4, RH
Page 8 of 18

1.0 Applicability

1.1 In addition to any other applicable legal requirements, the drinking water system 
identified above shall be altered and operated in accordance with the conditions of this 
drinking water works permit and the licence #154-101.

1.2 The definitions and conditions of licence #154-101 are incorporated into this permit and 
also apply to this drinking water system.

2.0 Alterations to the Drinking Water System 

2.1 Any document issued by the Director to be incorporated into Schedule C to this drinking 
water works permit shall provide authority to alter the drinking water system in 
accordance with the applicable conditions of this drinking water works permit and licence 
#154-101.

2.2 All documents issued by the Director as described in condition 2.1 shall form part of this 
drinking water works permit.

2.3 All parts of the drinking water system in contact with drinking water that are added, 
modified, replaced, extended shall be disinfected in accordance with a procedure 
approved by the Director or in accordance with the applicable provisions of the following 
documents:

a) Until April 21, 2022 the ministry’s Watermain Disinfection Procedure, 
dated November 2015. As of April 22, 2022 the ministry’s Watermain 
Disinfection Procedure, dated August 1, 2020;

b) Subject to condition 2.3.2, any updated version of the ministry’s 
Watermain Disinfection Procedure;

c) AWWA C652 – Standard for Disinfection of Water-Storage Facilities;
d) AWWA C653 – Standard for Disinfection of Water Treatment Plants; and
e) AWWA C654 – Standard for Disinfection of Wells.

2.3.1 For greater clarity, where an activity has occurred that could introduce 
contamination, including but not limited to repair, maintenance, or physical / 